

Fire Test Certificate - Specimen

Fabric: Day/Night

Type: B1

J&CJoel 
Inspiration in every performance

Rudolf Schneider OHG

Technische Gewebe
Kunststoffe

Rudolf Schneider OHG · Zeißstraße 9 · 50171 Kerpen

contact: Philip Schwahn

date: 12.02.2025

CERTIFICATE OF FLAME-RETARDANCY

With this letter we confirm that the textiles listed in our delivery notes and invoices:

- 1.) HORIZONT-NESEL -DN, 535, 635, 720, 800,
1000, 1220 cm bleached
- 2.) Filled Cloth 975, 1140 cm bleached
- 3.) Sheer Muslin Special 435, 1000 cm breit, bleached
- 4.) Shirting GFH 435, 520, 620, 800, 1000 cm breit, bleached
- 5.) Cotton-Muslin GFH 435, 520, 620, 800, 1000 cm breit, black
- 6.) Sheer Muslin 435, 520, 620, 800, 1000 cm raw and bleached
- 7.) Horizontleinen 500 cm bleached

are non-durably flame-retardant according to German industrial standard
(„DIN“) 4102 B1, EN 13773 C1

Flame retardant:

AFLAMMIT AS conc.

Certificate no:

**Thor-Chemie, 67346 Speyer
P-BWU03-I-16.5.245**

RUDOLF SCHNEIDER OHG


Philip Schwahn



United Kingdom



+44 1422 833835



uksales@jcjoel.com



United Arab Emirates



+971 4 884 7801



menasales@jcjoel.com

www.jcjoel.com